
i 
 

 

 

OPTIMIZATION OF ADDITIVE CONCENTRATION IN POLYMERIC 

MEMBRANE FABRICATION (HIGH POLYMER CONCENTRATION)  

 

 

 

LIM YI SIN 

 

 

 

 

 

A project report submitted in partial fulfilment of the  

requirements for the award of Bachelor of Engineering  

(Hons.) Environmental Engineering 

 

 

 

 

Faculty of Engineering and Green Technology 

Universiti Tunku Abdul Rahman 

 

 

 

 

September 2015 

 

  



ii 
 

 

 

 

DECLARATION 

 

 

 

 

 

I hereby declare that this project report is based on my original work except for citation 

and quotation which have been duly acknowledged. I also declare that it has not been 

previously and concurrently submitted for any other degree or award at UTAR or other 

institutions. 

 

 

 

 

 

Signature :  _______________________________________ 

 

Name  :  _______________________________________ 

 

ID No.  :  _______________________________________ 

 

Date  :  _______________________________________ 

 

 

  



iii 
 

 

 

 

APRROVAL FOR SUBMISSION 

 

 

 

 

 

I certify that this project report entitled “OPTIMIZATION OF ADDITIVE 

CONCENTRATION IN POLYMERIC MEMBRANE FABRICATION (HIGH 

POLYMER CONCENTRATION)” was prepared by LIM YI SIN has met the 

requirements for the award of Bachelor of Engineering (Hons.) Environmental 

Engineering at Universiti Tunku Abdul Rahman. 

 

 

 

 

 

Approved by, 

 

 

Signature :  __________________________ 

 

Supervisor :  Mr. Wong Ling Yong 

 

Date  :  __________________________ 

 

 

 

  



iv 
 

 

 

 

 

 

 

 

 

 

 

 The copyright of this report belongs to the author under the term of the 

copyright ACT 1987 as qualified by Intellectual Property Policy of Universiti Tunku 

Abdul Rahman. Due acknowledgement shall always be made of the use of any 

material contained in, or derived from, this report. 

 

 

© 2015, Lim Yi Sin. All right reserved. 

  



v 
 

 

 

 

Acknowledgements 

 

 

 

I would like to thank everyone who had contributed to the successful completion of 

this project. I would like to express my deepest gratitude to my research supervisor 

and co-supervisor, Mr. Wong Ling Yong and Dr. Ng Choon Aun for his invaluable 

advice, guidance and their enormous patience throughout the development of the 

research. Their advice have helped me a lot. They were always there to help me 

perform at my best. I know that their outstanding research and teaching skills will be 

cherished at Universiti Tunku Abdul Rahman.  

 

In addition, I would like to thank all the lab assistants, Encik Muhammad 

Zakuan Ariff Bin Mohd Zaidi, Cik Noor Hazreena Binti Noor Izahar, Mr. Cheah Chew 

Keat and Mr. Voon Kah Loon for providing guidance in the lab during experiments. 

 

Last but not least, I would also like to express my gratitude to my loving parents 

and friends who had helped and given me encouragement during the research period. 

 

  



vi 
 

 

 

 

OPTIMIZATION OF ADDITIVE CONCENTRATION IN POLYMERIC 

MEMBRANE FABRICATION (HIGH POLYMER CONCENTRATION)  

 

 

Abstract 

 

 

As technology become more and more advance, it causes water pollution and newly 

contaminants found in water resources (Hogan, 2014). Membrane technology is one 

of the diversity of water treatment technologies have been employed in order to meet 

the water quality standards and water demand. Membranes are classify into 

microfiltration, ultrafiltration, nanofiltration, and reverse osmosis. In this study, 

Polyethersulfone (PES) as polymer, N-methyl-2-pyrrolidinone (NMP) as solvent and 

Powdered Activated Carbon (PAC) as additive were used to fabricate high 

performance of membranes. Five types of membrane (0% PES-PAC, 1% PES-PAC, 

7% PES-PAC, 9% PES-PAC, and 11% PES-PAC) were tested with pure water flux, 

salt solution flux, and salt rejection to determine the membrane performance in term 

of permeation rate. The results showed that 11% PES-PAC has the highest flux which 

is in range of 6.403× 10-5 – 1.3098× 10-4 m3/m2s and 0% PES-PAC has the lowest flux 

which is 8.300× 10-6 – 1.413× 10-5  m3/m2s. Meanwhile, highest salt rejection was 

obtained by 11% PES-PAC which is in range of 56.67 – 79.62 % and lowest salt 

rejection was obtained by 1% PES-PAC which is 26.94 – 30.12 %. Scanning Electron 

Microscopy (SEM) was used to study the morphology of each membranes. It showed 

that membranes with PAC will enhance marcovoid formation of the membrane and 

increase the porosity. However, addition of PAC in casting solution will decrease the 

tensile strength. Generally, the overall performances of membrane improved with the 

increase of PAC concentrations except tensile strength. 

  



vii 
 

 

 

 

TABLE OF CONTENTS 

 

 

 

TITLE PAGE i 

DECLARATION ii 

APPROVAL FOR SUBMISSION iii 

ACKNOWLEDGEMENTS v 

ABSTRACT vi 

TABLE OF CONTENTS vii 

LIST OF TABLES x 

LIST OF FIGURES xi 

LIST OF SYMBOLS / ABBREVIATIONS xiii 

 

CHAPTER   

1 INTRODUCTION AND OBJECTIVES  

 1.1 Introduction 1 

 1.2 Problem Statement 3 

 1.3 Objectives 3 

 1.4 Research Scopes 4 

 

2 LITERITURE REVIEW  

 2.1 Domestic Wastewater 5 

 2.2 Wastewater Treatment Plant 5 

 2.3 Membrane Technology 6 

 2.4 Membrane Classification 7 

  2.4.1 Microfiltration (MF) 8 

  2.4.2 Ultrafiltration (UF) 8 

  2.4.3 Nanofiltration (NF) 8 

  2.4.4 Reverse Osmosis (RO) 9 



viii 
 

   

 2.5 Membrane Transport Mechanism 9 

 2.6 Membrane Bioreactor (MBR) 10 

 2.7 Membrane Fouling 11 

 2.8 Powdered Activated Carbon (PAC) 12 

 2.9 Polyethersulfone (PES) 13 

 2.10 N-methyl-2-pyrrolidinone (NMP) 14 

 2.11 Trans Membrane Pressure (TMP) 15 

 2.12 Scanning Electron Microscopy (SEM) 16 

 2.13 Cross Flow Filtration 16 

 2.14 Dead End Filtration 17 

 

3 METHODOLOGY  

 3.1 Membrane Fabrication and Casting 19 

  3.1.1 Dope Preparation  20 

  3.1.2 Membrane Casting 21 

  3.1.3 Post Treatment  23 

 3.2 Membrane Performance Test 23 

  3.2.1 Pure Water Flux 23 

  3.2.2 Salt Solution Flux 24 

  3.2.3 Salt Rejection 24 

 3.3 Preparation of NaCl Stock Solution 25 

 3.4 Stock Solution Dilution 26 

 3.5 Preparation of Conductivity-Concentration Curve 27 

 3.6 Observation of Membrane Morphology by SEM  27 

 3.7 Tensile Property Testing of Membranes 27 

 

4  RESULT AND DISCUSSION  

 4.1 Pure Water Flux 29 

 4.2 Salt Solution Flux 31 

 4.3 Salt Rejection  33 

 4.4 SEM for Membrane Morphology 35 

 4.5 Tensile Testing of Membranes 37 

    



ix 
 

  

5  CONCLUSION AND RECOMMENDATIONS  

 5.1 Conclusion 38 

 5.2 Recommendations 39 

 

REFERENCES 40 

APPENDIXES  45 



x 
 

 

 

 

LIST OF TABLES 

 

 

 

TABLE TITLE PAGE 

   

2.1 Physical-Chemical Properties of NMP 15 

3.1 Amount of PES, PAC and NMP needed in membrane 

fabrication. 

19 

3.2 Dilution table for Salt Solution 26 

3.3 Parameters that were fixed throughout the testing 28 

4.1 Pure water flux produced by different membrane at different 

pressure 

30 

4.2 Salt solution flux produced by different membrane at 

different pressure 

32 

4.3 Salt rejection produced by different membrane at different 

pressure 

34 

4.4 Results of tensile testing of different membranes 37 

 

  



xi 
 

 

 

 

LIST OF FIGURES 

 

 

 

FIGURE TITLE PAGE 

   

2.1 The filtration Spectrum 7 

2.2 Schematic representation of the different concentration of 

solvent on membrane separation 

9 

2.3 (a) Conventional activated sludge process and MBR in both 

configurations: (b) submerged MBR (SMBR) and (c) external 

MBR (EMBR) 

10 

2.4 Membrane fouling process in MBRs: (a) pore blocking and 

(b) cake layer 

12 

2.5 Molecular structure for Polyethersulfone 13 

2.6 Chemical Structure of NMP 14 

2.7 Cross flow filter operation 16 

2.8 Dead end filter operation 17 

3.1 Polymer, Polyethersulfone (PES) 20 

3.2 Dope preparation apparatus set up 21 

3.3 Dope in reagent bottle 21 

3.4 Membrane auto casting machine 22 

3.5 Membrane sheet in water bath 22 

3.6 Membrane ready for testing 23 

3.7 Standard tensile specimens 28 

4.1 Comparison of pure water flux produced by different 

membrane at different pressure 

31 

4.2 Comparison of salt solution flux produced by different 

membrane at different pressure 

33 

4.3 Salt rejection by different membrane at different pressure 35 



xii 
 

4.4 Membrane without PAC 36 

4.5 Membrane with PAC 36 

 

  



xiii 
 

 

 

 

LIST OF SYMBOLS / ABBREVIATIONS 

 

 

 

BAC  Biologically Activated Carbon 

BOD  Biochemical Oxygen Demand 

CA  Cellulose Acetate 

CAS  Conventional Activated Sludge Treatment 

DMAc  Dimethylacetamide 

DMF   Dimethylformamide 

DMSO  Dimethylsulfoxide 

DOE  Department of Environment 

EMBR  External Membrane Bioreactors 

GAC  Granular Activated Carbon 

MBR  Membrane Bioreactors  

MF  Microfiltration 

NF  Nanofiltration 

NMP  N-methyl-2-pyrrolidinone  

PAC  Powdered Activated Carbon 

PE  Polyethylene 

PES  Polyethersulfone 

PP  Polypropylene  

PTFE  Polytetrafluoroethylene 

PVP  Polyvinylpyrrolidone 

RO  Reverse Osmosis 

SEM  Scanning Electron Microscopy 

SMBR  Submerged Membrane Bioreactors 

SOC  Synthetic Organic Chemical 

SRT  Sludge Retention Time 

TMP  Trans Membrane Pressure 

TMU  Tetramethylurea 



xiv 
 

TSS   Total Suspended Solids 

UF  Ultrafiltration 

UV  Ultraviolet Light 

VOC  Volatile Organic Compound 

 

 

  



1 
 

 

 

 

CHAPTER 1 

 

 

 

INTRODUCTION AND OBJECTIVES 

 

 

 

1.1 Introduction 

 

Water is an important element in maintenance of all the living organisms like humans, 

plants, and animals. For humans, we need to drink clean water to maintain our body 

temperature, lubricate and cushions organs, metabolize body fat, transport nutrients to 

the cells, flush toxins out of organs, offer a moist environment to regions like the throat, 

and play a role in digestion (Carr and Neary, 2008). Besides, we need clean water for 

daily activities like cooking, washing, and bathing.  

 

Domestic wastewater is the sewage that generated by residents, commercial or 

industries. According to Hogan (2014), as the technologies become more and more 

advance, it causes water pollution due to inadequate of proper wastewater treatment 

before discharge to environment. 

 

The wastewater treatment plant can involve in few levels of treatment such as 

preliminary treatment, primary treatment, secondary treatment, and tertiary treatment 

(Pescod, 1992; Environmental Protection Agency, EPA, 2004). Preliminary treatment 

is to remove coarse materials that often found in raw wastewater by screening; primary 

treatment is to remove larger suspended matter by sedimentation and remove materials 

that will float by skimming; secondary treatment is further treatment of wastewater to 

reduce residual organic matter and suspended solids; and tertiary treatment is used to 

address different pollutants using different treatment processes (disinfection processes 



2 
 

use ultraviolet light (UV) or chlorine before the treated sewage effluent are released 

from plants) (Hendricks and Pool, 2012). 

 

A membrane is any material that, in the form of thin films, have the property 

of selectively opposing the transfer of different components found in a liquid or gas 

fluid (Andriamirado et al, 2007). Membrane allows certain elements making up this 

fluid to be separated out into particles, solutes or solvents. Particles that can pass 

through the membrane is determined by the material being filtered, as well as the pore 

size, and the chemical characteristics of the membrane.  

 

Membranes can be made from organic, and inorganic materials. There are few 

types of membrane such as flat sheet membrane, hollow membrane, and tubular 

membrane. Normally, membranes used for wastewater treatment are typically organic 

which includes Polypropylene (PP), Cellulose Acetate (CA), Polyethylene (PE), 

Polytetrafluoroethylene (PTFE), and Polyethersulfone (PES) (Andriamirado et al, 

2007). Almost all membranes are made of polymeric material because they are much 

less expensive than membranes constructed of other materials. 

 

This research focus on fabrication of hybrid membrane with different 

concentration of additive (PAC). Membranes are usually use with bio-reactor and 

formed Membrane Bio-reactor (MBR). The benefits of using MBR compared to 

conventional activated sludge treatment (CAS) are less sludge is produced, lower 

space requirements and produce excellent and high quality effluent (Torretta et al, 

2013). However, MBR requires higher operation and maintenance costs, and capital 

costs due to energy consumption, pretreatment, and membrane replacement caused by 

membrane fouling. Research showed that a low Powdered Activated Carbon (PAC) 

dosage combined with long sludge retention time (SRT) can reduce the membrane 

fouling in pilot-scale MBR (Remy et al, 2010). 

  

 

  



3 
 

1.2 Problem Statement 

 

Growth of population and technologies has increment to water pollution (Hogan, 2014). 

This is because industries need water in their production for cleaning, washing, and 

rinsing purpose. Humans use water for daily activities like bathing, cooking and so on. 

These activities will produce wastewater and cause more and more water resources are 

polluted due to inadequate of proper wastewater treatment.  

 

When water resources like rivers are being contaminated, it may cause water-

borne diseases such as Cholera, E-coli, Typhoid, Shigellosis, Leptospirosis, Giardia 

Lamblia, and hepatitis A to human (Hogan, 2014). Pollutants like Lead, Fluoride, 

Mercury, Cadmium, Zinc, Iron, and Chromium originating from various sources may 

finally reach surface soil from rivers. (Hogan, 2014; Easa & Abou-Rayan, 2010) 

Consumption of fish, prawn or vegetables that have contaminated by pollutants will 

affect human reproduction rates and life spans.  

 

MBR has the problem of membrane fouling which caused by the particles in 

wastewater that will choke the pore of membranes and this require membrane 

replacement. Directly, it will cause the capital cost and operation and maintenance cost 

increased. Thus, this study will focus on fabrication of hybrid membrane with different 

concentration of additive (PAC) to reduce the fouling rate. 

 

 

  

1.3 Objectives  

 

• To fabricate membrane with different concentration of additive (PAC) 

• To study the effect of additive (PAC) in membrane fabrication in terms of flux 

production, salt rejection, and tensile strength 

• To characterize the membrane structure and membrane properties of produced 

membrane 

 

 

 



4 
 

1.4 Research Scopes  

 

The scopes of this research are listed below:  

i. To fabricate membranes with formulation: PES / NMP / PAC 

ii. To fabricate membrane with different concentration of additive (PAC) by using 

membrane auto casting machine 

iii. To determine the performance of produced membrane in terms of flux 

production and salt rejection by using Dead End Membrane Test Rig  

iv. To determine the tensile strength of produced membrane by using Light Weight 

Tensile Testing Machine  

v. To characterize the membrane structure and membrane properties of produced 

membrane using SEM  

  



5 
 

 

 

 

CHAPTER 2 

 

 

 

LITERITURE REVIEW 

 

 

 

2.1 Domestic Wastewater 

 

Domestic wastewater is the water used by community. It consists of water from toilets 

and grey water. The examples for water from toilets are feces and urine (human waste) 

together with the water used to flush toilets while the grey water consist of wastewater 

come from kitchens, bathrooms, laundries / washing machine and other appliances in 

household (Mara, 2004). According to Government of Western Australia Department 

of Water (2010), each person in a household produces 150 to 200 liters of wastewater 

every day. Inadequate of proper wastewater treatment before discharge to environment 